
Basic
 Principles

Objectives

IAEA Nuclear Energy Series

Technical
Reports

Effi cient Water 
Management in Water 
Cooled Reactors

No. NP-T-2.6

Guides

IAEA Nuclear Energy Series No. NP-T-2.6
Effi cient W

ater M
anagem

ent in W
ater Cooled Reactors

INTERNATIONAL ATOMIC ENERGY AGENCY
VIENNA

ISBN 978–92–0–132610–2
ISSN 1995–7807



IAEA NUCLEAR ENERGY SERIES PUBLICATIONS

STRUCTURE OF THE IAEA NUCLEAR ENERGY SERIES

Under the terms of Articles III.A and VIII.C of its Statute, the IAEA is 
authorized to foster the exchange of scientific and technical information on the 
peaceful uses of atomic energy. The publications in the IAEA Nuclear Energy 
Series provide information in the areas of nuclear power, nuclear fuel cycle, 
[...]
39 GW(e). This accounts for 45% of the continent’s generation capacity. Eskom consumes approximately 2% of the 
country’s freshwater resources [28]. Eskom uses dry cooling at many of its power plants and has two of the largest 
dry cooled power stations in the world. It is estimated that dry cooling saves 200 000 m3/d that otherwise would 
have normally been lost through evaporation. Matimba coal power station, shown in Fig. 41 below, is the largest 
direct dry cooled station in the world (4000 MW(e)). Water consumption is about 0.1 L/kW·h of electricity 
compared to 1.9 litres on average for the wet cooled stations [29].

Kendall power station near Witbank in the Mpumalanga province is the largest indirect dry cooled power 
station worldwide, with a total of six 686 MW(e) turbines coupled with surface condensers (Fig. 42). Each unit is 
provided with natural draft cooling tower having 165 m height and 163 m base in diameter. It is equipped with 
500 heat exchanger bundles arranged in concentric circles at the base of the tower. The total length of helically 
wound elliptical finned tubes is 2000 km per tower. It has a water consumption of about 0.08 L/kW·h of electricity 
sent out. Approximately 50 million cubic meters of water are saved annually in comparison to a wet cooling system. 
Visible steam emitted from the cooling towers is noticeably absent since with indirect dry cooling virtually no water 
is lost in the transfer of the waste heat [28, 30].

The amount of energy produced by Eskom’s coal fired power stations over the period 1993 to 2004 has 
increased by 43%, while the corresponding increase in water consumption was only 27%. The commissioning of 
Kendal, Matimba and other dry cooled units since the late 1980s is the main reason for the organization’s improved 
water efficiency. The cumulative saving is about 1 400 million m3 of water over the period if compared to the 
quantity of water that would have been used if these power stations had been wet cooled [28]. 

FIG. 40.  Actual picture of air cooled condenser with forced draft fan units at Pacific Corp Wyodak power plant, Gillette, Wyoming 
(Courtesy EPRI).
45



The only dry cooled nuclear power station in operation in the world is Bilibino 4 × 12 MW(e) above the 
Arctic circle in Russian Federation (Fig. 43). In this plant dry cooling is provided to indirect cooled surface 
condensers to prevent any radioactivity release to atmosphere. 

FIG. 41.  Matimba, 6 × 665 MW(e) coal power station.

FIG. 42.  Kendall power plant, South Africa.

FIG. 43.  Picture of Bilibino Nuclear power plant operating with dry cooling system.
46



3.4.3. Hybrid (dry – wet) cooling example

Table 15 presents data from hybrid cooling system installations in world power plants.

3.5. CONCLUSION

Concerns over environmental impacts along with population growth in the more arid regions of the globe are 
driving the need for more water efficient cooling technologies. Until the last quarter of the twentieth century the 
traditional power plant cooling technology was generally once-through cooling. It resulted in a higher operating 
efficiency and lower construction and operating costs than alternative methods.

As the availability of cooling water has declined, either through regulatory restrictions or physical limitations, 
the trend has been to dry cooling towers. 

Nuclear plant steam turbines needs efficient cooling as the maximum allowable turbine back pressure is lower 
than with thermal and combined cycle gas turbine plants. This restriction arises due to moderate live steam 
parameters, a large steam mass flow and wet turbine exhaust, large LP turbines and long last stage blades. Hence 
the application of all dry cooling systems for NPPs is not possible, only dry and wet cooling circuits in parallel or 
in series with indirect cooled surface condensers or direct cooled jet condensers are feasible. By using a wet cooling 
circuit, dry cooling circuit heat sink capacity can be augmented during high ambient dry bulb temperature 
conditions. With moderate use of make-up water, plant net output per year can be maintained very close to that for 
an all wet cooling circuit.

Table 16 summarizes the advantages and disadvantages of the major cooling technologies.

4. TECHNOLOGIES AVAILABLE FOR PRODUCTION OF 
INDUSTRIAL AND POTABLE WATER

This section presents some typical quantities of industrial/potable water required in nuclear power plants and 
provides an overview of the technologies available for production of water for industrial and potable water. The 
rationale that affects the technological choice in producing required water will be discussed. Desalination, another 
resource for supply of industrial and potable water is also presented.   

TABLE 15.  HYBRID COOLING SYSTEM INSTALLATIONS

Plant Location
Capacity 
(steam)

(MW(e))

Steam flow
(tn/hr)

Turbine
backpressure

(bar)

Design T
(°C)

Year installed

San Juan generating station, unit #3 New Mexico 550 1724 0.08 35 dry bulb
19 wet bulb

1978

Sempass WTE facility New York 54 185 0.12 15 1986

Exeter energy L.P. Project Connecticut 30 89 0.10 24 1989

Streeter generating station Iowa 40 112 0.12 10 1993

Tucuman power station Argentina 150 522 0.17 37 1997

Grumman TBG C0-Gen New York 13 48 0.18 15 1997

Goldendale Washington 110 307 0.15 32 Under construction
47



4.1.  INDUSTRIAL AND POTABLE WATER USE IN NPPs

Raw water supply comes either from filtrated river water or from other source (desalination, waste, etc.). The 
capacity of the water supply and treatment system is determined based on a water supply plan relevant to the plant 
size. Approximately 1.2 m3/d·MW(e) for typical multi-unit PWR plants is an adequate capacity for its water supply 
and treatment system. Raw water is stored in raw water storage tanks and sent to primary and secondary system 
make-up water storage tanks after treatment by a water treatment unit. As an example, the water consumption per 
month of Kori 3, 4 a coastal plant of KHNP of Republic of Korea, is shown in Fig. 44 and of an Indian power plant 
in Fig. 45.  

The quantity of industrial and potable water used in NPPs depends on several factors such as the 
replenishment of systems, flushing and regeneration of ion exchange resins, the number of personnel and water 
chemistry policy. Typical quality standards for make-up water at the outlet of a water treatment unit were presented 
Table 4.

4.2. TECHNOLOGIES FOR RAW WATER TREATMENT

Water treatment consists of the processes used to make water more acceptable for a desired end use. These can 
include use as drinking water, industrial processes, medical and many other uses. The goal of all water treatment 
processes is to remove existing contaminants in the water, or reduce the concentration of such contaminants so the 
water becomes fit for its desired end use. One such use is returning water that has been used back into the natural 
environment without adverse ecological impact. A water treatment facility supplies high quality water to industrial 
plants, thermal and nuclear power plants. 

The typical water treatment facility also consists of a pre-treatment system. Pretreatment is required to 
remove suspended solids and organics if they are present in significant amounts in the raw water. Pretreatment may 
take different forms of clarification, depending on the chemical composition of the raw water. 

TABLE 16.  SUMMARY OF DIFFERENT COOLING SYSTEMS

ADVANTAGES DISADVANTAGES

Once-through Simple
Uses least amount of equipment
Low capital and operating costs
Consumes the least water
Greatest thermal efficiency

Thermal discharge plumes
Cooling water intake
Entrainment
Impingement
In-stream flow maintenance

Closed loop wet cooling Reduced withdrawal rates
Reduced entrainment/impingement
Reduced thermal plumes

Decreased plant efficiency
Higher capital cost
Higher water consumption/evaporation
Visible plume/drift emissions
Wastewater treatment requirements
Chemical treatment programmes
Potential emissions of controlled air pollutants or pathogens
Site space

Close loop dry cooling Least water consumption
No entrainment/impingement losses
No aquatic impacts

Highest installation and operating costs
Highest efficiency penalty
Increased exhaust gas emissions/MCU
Load limitations on hottest days
Site space
Possibility of increased unit trips
Capital cost 5–10 times higher than wet cooling
Power penalties 4–6 times greater than wet cooling
48



Water treatment technologies remove or neutralize impurities, making the water suitable for either 
consumption (freshwater) or discharge (wastewater effluent). Fundamental water treatment concerns are the same 
for most purposes, even though the quality requirements will vary. Standards for drinking water are quite high, but 
not as high as those for sensitive industrial processes like silicon chip manufacturing and NPP reactor make-up. 
Less stringent standards apply to non-sensitive industrial processes like cooling tower make-up water. 

The most common treatment technologies are summarized in the following sections.

4.2.1. Separation

This is a very broad category that entails physically separating impurities from the treated water. Large 
particulate matter can be removed by screening, while fine suspended solids and dissolved compounds can be 

FIG. 44.  Typical water consumption distribution for a Korean NPP (2 PWR units of 950MW(e)).

FIG. 45.  Typical water consumption quantities for Indian nuclear power plants.
49



removed through chemical reaction that induces coagulation or precipitation. This category would also include 
flocculation, sedimentation, flotation, settling, skimming, and centrifuging. Separation is generally a first step in 
water treatment.

Separation processes are the primary means of reducing water turbidity. Oil and greases are generally 
removed early in the process via floatation and skimming techniques. Heavy metals and nitrates can also be 
addressed through chemical precipitation and settling.

4.2.2. Filtration

Filtration could be considered a very fine form of separation, since the filter media is intended to physically 
remove impurities. However, filtration is intended to remove very small impurities that remain after the separation 
process. Various filtration technologies can target very fine particles such as sand and silt, microscopic particles 
such as bacteria and algae, molecular constituents such as viruses and acids, and even ionic impurities such as salts 
and metals. The costs associated with filtration increase greatly as the targeted impurities decrease in size. 
Examples of the technology include sand filters, cartridge filtration, online filtration, and membrane filtration. As 
illustrated in Fig. 46 [31], filtration membranes are in turn classified by their pore size, placing them in the
subcategories of micro-filtration, ultra-filtration, nano-filtration, and reverse osmosis. Filtration processes can 
remove virtually all water impurities when properly applied. Fouling is a common problem, so impurities usually 
need to be removed in stages such that any one filtration medium is not overwhelmed. Despite the impressive 
results achievable through filtration, there are large energy costs associated with pressurizing the water to the 
required process levels. 

As depicted in Table 17, the pressure and energy requirements greatly increase with finer filtration. One of the 
main goals of membrane filtration research is to devise a means to achieve cost effective filtering [32].

FIG. 46.  Relative sizes of particles removed by membrane processes.
50



Reverse osmosis pressure depends on feed water quality; the greater the salt content, the higher the pressure.
All four membrane categories are commonly used in water treatment to achieve the goals of drinking water 

guidelines and standards, as well as to produce desalinated and/or ultra-pure water (UPW) for different industrial 
needs, such as make-up water [33].

4.2.3. Evaporation

Evaporating moisture from contaminated water and subsequently re-condensing the distilled water is a very 
old and generally inefficient technology. However, variations on thermal based distillation that utilize waste heat 
have received attention in recent years. Mechanical vapor compression has also been used to condense water, but 
has yet to be proven economically viable for large scale water reuse.

4.2.4. Adsorption

This technique traps organics that may escape other treatment processes by bonding them to an inert media. 
Activated carbon filters are the most common example of this technology, although other inorganic media are 
available. The arrangement of the media can vary, from simple granules in bulk volume, to filtration fibers coated 
with the media. Adsorption is often used as a final step to polish water prior to use. Over time the media loses its 
effectiveness as its surface area fills with bonded impurities. Adsorption systems require periodic replacement or 
regeneration of the media, which presents additional operating costs.

Adsorption is regularly used to remove volatile organic chemicals as well as pesticides and herbicides. 
Activated carbon is also an excellent means of reducing unpleasant odor and taste in drinking water.

4.2.5. Biological treatment

Utilizing the ability of naturally occurring microbes to degrade organic matter is a common practice for 
treating water and wastewater. Many inorganic compounds are also biodegradable.

Common techniques use aerobic digestion, anaerobic digestion, or a combination of the two.
Supplying adequate oxygen through aeration to support oxidation is the key for aerobic digestion. Anaerobic 

digestion occurs in the absence of oxygen and produces many by-product gases such as methane. Anaerobic 
digestion is often utilized for biogas production. Opportunities also exist to mimic natural microbes by engineering 
human-made custom enzymes for specific water treatment needs.

Nutrients such as nitrogen and phosphorus, while not organic material, can also be reacted in biological 
processes that convert them into separable solids. New processes are being developed to also treat nitrates and 
perchlorates in groundwater. Membrane bioreactors represent a hybrid treatment technique that combines the use of 
micro- or ultra-filtration within an aerobic process tank. In addition to the joint benefits of biological and membrane 
filtration treatment, membrane bioreactors are also effective at removing oil and grease.

Similar to aerobic digestion, advanced oxidation technique degrades organic material by encouraging the 
chemical oxidation of the target impurity’s molecules. Unlike aerobic digestion, advanced oxidation generally 
entails injecting ozone or hydroxyl radicals into the water being treated. Conversely, ozone or hydroxyl radicals can 
be generated within the water by an external energy source such as ultraviolet (UV) light, electron beams, gamma 

TABLE 17.  PRESSURE AND ENERGY REQUIREMENTS FOR MEMBRANE FILTRATION PROCESSES

Membrane process Screens particles Typical operating pressure [bar] Typical energy use [kW·h/m3]

Microfiltration (MF) 0.1–0.5 microns 0.2–2 0.4

Ultrafiltration (UF) 0.005–0.05 microns 0.35–5.15 3

Nanofiltration (NF) 0.0005–0.001 microns 3.5–10.5 5.3

Reverse osmosis (RO) <10 MWCO 8.6–86 10-47
51



radiation, or soft X rays. A common technique is photocatalysis in which UV light is applied to a metal oxide 
catalyst, such as TiO2, to produce the hydroxyl radicals. New technologies are being developed that will enable 
visible light to be used instead of UV.

Advanced oxidation techniques are generally used for treating target organics, and are not intended to remove 
all the biodegradable material in the water. The technique is often used as a means of disinfection when targeting 
specific pathogens after the water has already been treated to relatively high purity levels.

4.2.6. Disinfection

The goal of disinfection is to destroy, debilitate, or remove pathogenic microorganisms. This is achieved by 
[...]
is not lower than circuit inventory. If, on the other hand, the IP is lower, the D2O is sent to the downgraded D2O 
storage tank for further processing and upgrading. Upgraded heavy water is sent back to the circuit through the D2O 
addition and transfer system. All floor drains from the reactor building and floor drains from potentially active areas 
in the reactor auxiliary building containing D2O equipment and active equipment like the spent fuel bay cooling 
system pumps and HX are collected in separate sumps and pumped after sampling either to the downgraded D2O 
storage tank or to the waste management plant (WMP) liquid effluent segregation system (LESS) depending on the 
IP of the water. From the downgraded D2O storage tank this inventory is sent for upgrading and then recycled into 
the circuit. The inventory of the WMP-LESS is disposed of after treatment. As the WMP LESS liquid discharge 
quantity is very small, having low IP and low tritium concentrations, it is discharged to the environment via air and 
water routes. For schematic flow diagram of the system see Fig. 66.

5.2.2.4. Recycling the system inventory drain during maintenance

In case of the PHWR, each heavy water circuit is provided with independent storage tanks and a drainage and 
transfer system due to considerations of activity and purity. These system lines are drained and the heavy water 
transferred to storage tanks for reuse after maintenance. 

To conserve demineralized water either each circuit is provided with a storage tank equivalent to its inventory 
(Table 26) or there are common demineralized water storage tanks equivalent to the maximum capacity expected 
from any one circuit (for a PHWR the capacity of demineralized water storage tanks is 1200 m3). During part/total 
maintenance of each demineralized water circuit, provision is made to transfer each circuit inventory into these 
tanks. After maintenance, this inventory is to be transferred back into system after adequate purification. A design 
provision is made to drain the circuit lines directly or to local sumps followed by pumping to these tanks.  

FIG. 65.  Schematic diagram for the recycling of PHWR moderator circuit drainage and leakage using membranes.
74



TABLE 26.  TYPICAL NPP SYSTEM INVENTORIES

System
PHWR-700 MW(e) LWR 1300 MW(e)

Type of water Inland (m3) Costal (m3) Type of water Inland (m3) Costal (m3)

Condenser cooling water circuit
(NDCT)

Fresh water 6500 Sea water River water 6500 Sea water

Service water circuit (IDCT)
+ 7 days storage

Fresh water 18.600 Sea water River water 18.600 Sea water

Fire water circuit — pipes Fresh water 415 415 Demineralized 300 300

Fire water circuit — storage Fresh water 1000 3000

Nuclear systems and
component cooling circuit 

Demineralized 1200 1200 Demineralized 500 500

TG component cooling circuit Demineralized 400 400 Demineralized 450 450

Feed water circuit Demineralized 600 600 Demineralized 1800 1800

Steam generator secondary
side inventory

Demineralized 300 300

Reactor auxilary circuits Demineralized 780 780 Demineralized 500 500

Spent fuel bay cooling circuit Demineralized 5100 5100 Demineralized 1700 1700

Emergency core cooling circuit
including sump inventory

Demineralized 1200 1200 Demineralized 1900 1900

Emergency feed water pools
and circuit

Demineralized 1700 1700

Primary heat transport system Heavy water 400 400 Demineralized 400 400

Moderator system Heavy water 310 310 — — —

FIG. 66.  Recycling of plant D2O leakages and drains.
75



Presently fresh water is not considered as costly as demineralized water. Normally during maintenance the 
fresh water circuit inventory is drained and sent to inland water bodies or the sea through plant drains. To conserve 
water, whenever there is a requirement to drain the system at the next planned plant shutdown, then make-up to 
cooling tower circuits is stopped and the circuit allowed to operate until water in the cooling tower basin reaches the 
minimum level for submerging the pumps. The provision of a dry pond equivalent to the natural draft cooling tower 
(NDCT) basin capacity is created so that CCW system lines/tunnel inventory or the cooling tower basin inventory 
can be transferred one at a time during lines/tunnel maintenance or basin cleaning. This water is reused after passing 
through a treatment plant so that system water quality can be maintained.

5.2.3. Schemes for reducing secondary water use and consumption

5.2.3.1. Recycling of steam generator blow-down

The steam generator blow-down (Fig. 67) function is a necessity for the long term health of these very large 
components. The steam generator, in the course of generating steam for the turbine, will concentrate impurities.
Because the impurities cause corrosion of the steam generator internals, they must be removed. Therefore, each 
steam generator should be operated with a continuous blow-down. In normal operation the blow-down flow rate is 
10~30m3/h per steam generator, but it depends on the policy for each plant. The typical blow-down rate is about 1% 
of the main feed water flow. The larger the blow-down flow rate, the greater the loss of thermal efficiency. In the 
event of a large ingress of impurities, such as a condenser leak or polisher contamination by chemicals, the blow-
down flow rate should be increased (the expected peak is about 3%). Steam generator blow-down water is purified 
by a filter and demineralizer before recycling to a hot well. Since the blow-down recovery system is designed for 
1% blow-down, whenever excess blow-down is carried out this is normally discharged to the plant drain. To reduce 
water consumption this excess blow-down can be recycled as cooling tower make-up, as has been employed at a 
number of locations. The primary concern when employing this technique is the interaction of polymers used as 
dispersants in boiler water and the polymers used as dispersants in cooling water systems.

5.2.3.2. Pump sealing water (main feed water pump and condensate pump)

Most pumps require sealing and cooling. In some plants the condensate water is supplied to the main feed 
water pump for sealing and recycled to the hot well. More than 30 m3/h is needed for the main feed water pump 

FIG. 67.  Steam generator blow-down recycling circuit.
76



sealing. In the case of condensate pump sealing water, this is discharged to the turbine sump because the quantity is 
so small compared to that of the main feed water pump. Currently mechanical seals are being adapted for pump 
gland sealing with a provision to cool mechanical seals by jacket cooling and oil cooling in order to reduce water 
consumption.

5.2.3.3. Recycling water treatment plant (WTP) and condensate polishing plant (CPP) blow-down and rinse water

In the case of a WTP using ion exchange resins (Fig. 68), the demineralizer needs to be blown down before 
servicing because the water in the bottom of the demineralized vessel is slightly high in conductivity. The blow-
down water is either discharged to the wastewater treatment system or recycled to the recovery system. Even 
though the discharged water quantity in the recovery system is small it needs to be recycled. The blow-down of a 
demineralizer is recovered to the clarifier through the backwash sump. 

In case of the CPP, after regeneration the stand-by vessel needs to be rinsed before operation to prevent 
contamination of the feed water from ionic species, especially the Na ion. Most plants discharge the rinsing water 
to the waste sump, but if there is a rinsing water storage tank, this water can be recycled. The quantity of water used 
for rinsing ion exchange resins depends on factors such as the plant chemistry criteria of the rinsing endpoint and 
regeneration state, etc.

5.2.3.4. Recycling of secondary system continuous sampling water

In PWR and PHWR plants, secondary systems sampling water is normally sent to plant drains after analysis, 
because there is always a possibility of contamination. The sampling water quantity is about 15–20 m3/d. This 
quantity is one of the most important components of the recovery system. This sampling water can be recycled after 
treatment back into the hot well.

5.2.3.5. Recycling plant wastewater

Recycling plant wastewater is an important water conservation strategy. Steam generator blow-down water 
and pump sealing water is recovered. Contaminated water from sampling drains and regeneration water that is used 
for regenerating ion exchange resins for both the water treatment facility and the condensate polishing plant are 
drained to the wastewater treatment system. As Fig. 69 indicates, wastewater generated from the turbine building is 
collected separately, depending on its contamination level, and stored in the appropriate ponds. 

Highly chemically contaminated wastewater that is usually generated from ion exchange resins of the water 
treatment plant and the condensate polishing plant is collected in chemical waste ponds, from which it is transferred 

FIG. 68.  Recovery of the WTP blow-down water.
77



to the wastewater treatment system. Wastewater with less contamination is stored in the recycle pond and 
transferred to the water treatment system for reuse as a mixture of raw water.

5.2.3.6. Recycling non active plant wastewater

Apart from schemes indicated above for reducing secondary water (demineralized water) use/consumption, 
wastewater generated in the turbine building, leakage and drainage from potable water systems like condenser 
cooling water systems, domestic water system, chilled water systems and tertiary loop service water systems can be 
recycled. All non-active plant drainage is collected separately, stored in ponds and transferred to the water treatment 
system to mix with the fresh water supply.

5.2.3.7. Recycling of laundry water and reduction of water usage

Wastewater from laundry operations is high in oil, grease, biochemical oxygen demand (BOD), chemical 
oxygen demand (COD), total suspended solids (TSS), total dissolved solids (TDS) detergents and surfactants. 
These contaminants must be removed to achieve the highest percentage of recycling. Reducing TDS using desalting 
technologies is required to prevent long term greying of garments rendering them unusable. This threshold is 
believed by industry sources to be 2000 ppm.

Several different methods of pre-treatment are used on the washwater before it is discharged to the sanitary 
sewer. The complexity of pre-treatment varies from location to location depending on the size of the facility, the 
volume of water and chemicals consumed, the type and usage of products used by the customers being serviced, 
and the specifics of local, state, and federal requirements. Generally, most plants use shaker screens to remove lint, 
acid cracking to break the oil water emulsion and the addition of coagulants and flocculants to facilitate oil and soil 
removal. The oil/soil phase is normally separated by use of dissolved air flotation (DAF) and the resulting sludge is 
dewatered for off-site disposal. Another possibility to reduce the amount of fresh water use and liquid waste 
generation in the laundry is by using single use overalls or the use of various technologies as dry cleaning, ozone 
cleaning systems, ultrasonic cleaning.

5.3. REDUCTION OF WATER USE AND CONSUMPTION FOR WASTE DILUTION

5.3.1. Reduction of water use for waste dilution in light water reactors

All wastewater generated in the radiologically controlled area (RCA) is collected in the liquid waste storage 
system and treated in the liquid waste processing system before being recycled or discharged. During operation of 
an NPP, wastewater is produced by system drainage, leakage, flushing, cleaning and decontamination, etc. All 
radioactive wastewater generated in the RCA is processed in the liquid radioactive waste storage/processing system 
and finally discharged into the environment. 

The liquid waste storage/processing system includes the following functions during operation:

— Wastewater collection: for optimum treatment the wastewater is collected according to chemical, physical and 
radiological characteristics in groups;

FIG. 69.  Recycling of secondary system sampling water.
78



— Short term storage: the capacity of the tanks is designed to collect at least the volume generated during normal 
power operation per day;

— Liquid waste treatment: the treatment is based on evaporation, a universal method able to deal with all kinds 
of wastewater generated, which assures the best cleaning and decontamination effect to achieve a low 
discharge of activity and other nonradioactive matter into the environment;

— Liquid effluent release: the treated wastewater is sampled, analyzed and, provided all relevant environmental 
requirements are fulfilled, released;

— Control of liquid effluent discharge to the environment: during discharge of the treated radioactive wastewater 
the radioactivity is continuously monitored to avoid exceeding the limit established by the regulatory 
authority.

All water from the RCA which reaches the liquid radioactive waste storage/processing system has to be 
discharged after treatment. To reduce the amount and activity of wastewater discharged the first important 
countermeasure is a reduction in generation. This can be done if only water, which must inevitably be removed (e.g. 
wastewater from decontamination measures) is routed to the liquid radioactive waste storage/processing system. 
Leakages should be avoided and if they occur stopped immediately. Liquids from system or component drainage 
(e.g. during outage) should be transferred into systems or components of similar water quality with sufficient 
capacity and not to the liquid radioactive waste storage/processing system.

5.3.2. Reduction of water use for waste dilution in pressurized heavy water reactors

Tritium in radioactive liquid effluents is the prominent pollutant and is of major concern in the area of effluent 
management. There is no economically viable process available on an industrial scale for removal and retention of 
tritium from low level liquid streams. Presently, dilution and dispersal of low level tritiated liquid waste through the 
liquid route is practised.

The primary and moderator circuits in PHWR plants contain tritium activity due to the use of heavy water in 
the inventory of these circuits. Heavy water leakages are minimized to control activity release from the reactor 
building ventilation system and known sources are collected and recycled based on isotopic purity (IP). Where the 
water IP is greater than 0.3% it is sent to the upgrading plant. If the water IP is less than 0.3% it is sent to the 
centralized waste management plant for disposal. Upgrading plant reject water having an IP less than 0.2% is also 
sent to the waste management plant for disposal. Typical waste generation quantities and the respective tritium 
concentrations are indicated in the pie charts shown below. 

The main plant waste streams containing tritium are the active non chemical waste (ANCW), tritiated waste 
(TTW) from the reactor building (RB) and the deuterium upgrading plant (UPG), neutralized active chemical waste 
(ACW) and potential active waste (PAW). Tritiated waste is generated mainly from reactor building drains 
(TTW-RB) and upgrading plant reject (TTW-UPG) even though combined quantity is 10% of the total waste. Yet, 
the tritium concentration is 99.48%. Potentially active waste generated from laundry and washing accounts to 48% 
of the quantity but tritium concentration works out to be 0.164% (Fig. 70).

The total liquid waste quantity of most of the older plants was discharged to external water bodies like sea, 
rivers, ponds and reservoirs utilizing once-through circuit condenser cooling water flows or cooling tower blow-
downs without drawing extra fresh water for dilution. A typical 1000 MW(e) PHWR requires a dilution flow of 
about 80.000 m3/day from the plant for mixing the active water and the further fresh water flow with external water 